

CERTIFICATE OF ANALYSIS

质量检验报告

PRODUCT & DESCRIPTION / 产品及描述 : PALMERA CAPRIC ACID 99%(A9910) 180KG HDPE DRUM
 保美乐 癸酸99%(A9910) 180KG HDPE桶
 BATCH NUMBER / 批号 : 5M0201L
 DATE OF MANUFACTURING / 生产日期 : 2021-11-05
 DATE OF CERTIFICATE / 检验日期 : 2021-11-05
 DATE OF EXPIRY有效期至 / RRD建议复测日期 : 2022-11-05 / 2022-09-29
 COA ISSUING DATE / 签发日期 : 2021-11-18
 QUANTITY 数量 : 40.320 MT

We certified that we have analysed a composite sample of the above-mentioned goods with the following results:

| <u>Test Description</u> | <u>Unit</u> | <u>Test Method</u> | <u>Min</u> | <u>Max</u> | <u>Result</u> |
|--------------------------|------------------------|--------------------|------------|------------|---------------|
| Acid Value/酸值 | mg KOH/g | AOCS Te 1a-64 | 323.0 | 330.0 | 325.0 |
| Saponification Value/皂化值 | mg KOH/g | AOCS Ti 1a-64 | 324.0 | 331.0 | 325.7 |
| Iodine Value/碘值 | g I ₂ /100g | AOCS Tg 1a-64 | | 0.50 | 0.16 |
| Titre/凝固点 | ° C | AOCS Tr 1a-64 | 30.0 | 32.0 | 31.0 |
| Colour-Lov. 5 1/4, Y/色泽 | Yellow | AOCS Cc 13e-92 | | 3.0 | 0.3 |
| Colour-Lov. 5 1/4, R/色泽 | Red | AOCS Cc 13e-92 | | 0.3 | 0.0 |
| Colour, APHA/色泽 | HAZEN | AOCS Td 1b-64 | | 60 | 15 |
| Moisture Content/水分 | % | AOCS Ca 2e-84 | | 0.20 | 0.02 |
| C8/辛酸 | % | AOCS Ce 1e-91 | | 1.0 | 0.0 |
| C10/癸酸 | % | AOCS Ce 1e-91 | 99.0 | | 99.7 |
| C12/月桂酸 | % | AOCS Ce 1e-91 | | 1.0 | 0.2 |

This is a computer generated printout and no signature is required.

制造商名称及地址(中英文):

泰柯棕化(张家港)有限公司 TAIKO PALM-OLEO (ZHANGJIAGANG) CO., LTD

张家港江苏扬子江国际化学工业园长江路60号, 215633, 中国.

No 60, Chang Jiang Road, Jiangsu Yangtze River, International Chemical Industry Park, 215633 Zhangjiagang City, Jiangsu Province, Ch

电话/Tel: 0512-82592028

传真/Fax: 0512-82592027

www.klkoleo.com